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Clean and Care Recommendations:

In case of stains, remove the dirt directly with a tissue and clean the stain with a
neutral soap solution. Then clean with pure water.

Roll Width

CORIUM pul

140 cm (+/-2%)

30 mRoll Lenght (average)

Composition Surface 100% Polyurethane

Composition Base

WarpTest Method Weft

Tensile Strenght DIN EN ISO 1421 1205 N/5 cm 917 N/5 cm

75 N 56 NDIN 53356 (Proc. A)Tear Growth Resistance

EN ISO 13936-2Seam Slippage Resistance

> 100.000EN ISO 12947-1, 2Abrasion Test

DIN 53351

DIN EN ISO 32100
(DIN 53351)

Permanent Creasing
Ballyflex 23ºC

Bally Test - After Hydrolysis
14d 70º 95-98% rel. LF

5EN ISO 105-B02Fastness to Light

Dry: 5 Wet: 5EN ISO 105-X12Fastness to Rubbing

Weight  |  Thickness 940 g/lm (+/-2%)   |  1,40 mm

50% Polyester + 30% Cotton + 20% Regenerated Leather

4: passed

100.000
passed

15.000
passed

100.000
passed

23ºC; 40ªC 24 hours
VDA 270 C3 80ºC

Odour
1 grade: passed
3 grade: passed 

15.000
passed

PassedEN 1021-1Flammability (cigarette)



§TL@ fimhH

Lothar Domau

ffon] +49 5241 300 68 22

Faxl +49 5241 300 68 29

[mail] mail@cdguetersloh.de

I Your letter dated ]

I Rrrival date CTL ]

I oate ]

CTL8 GmbH l Chemisc}FGchnologisńes Laboratorium
car!,BertelsmanrF.str. 66 l 33332 Giitersloh I Germany

19.10.2011

-26.1o-2011

09.11.2011

TEST RESULT

I Your ref. l

IAńicle ]

{ Order l

Mr Oliveira

coRlUM

-Testing according to DlN EN 14465:2006

-Bally test Original and after Hydrolysis 14d 70'C 9&987o rel. LF

-Adhesive strength acc. to DlN EN lSO 2411

-Buming behaviour acc. EN l§O 1021-1 lCigarette test

€doracc. VDA270-C2

óear Mr oliveira

we thank you for your order mentioned above.

Enclosed please find the test results.

Please do not heasitate to contact us should you have any queńes,

Always quote our CTL No,

Best regards

CTL@ GmbH

i.A. Lothar Dornau
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CTL& GmbH

CTL@-No 507627-1

wir bestimmen Qualitót!

TEST RESULT

"lbst
Test Method /

Standard

IAńicie ]

f "_ ]
Ł trł,. j

Wbrp

\&lue

coRlUM

09,,t1.2011

Weft Category

Tensile §trength i.A. EN l§o 13934_1 N (%) 859 (16,4) 1,102 (24.1) A/A

Tear Growth §trength i.A. EN lso 13937€ 52,2 44.8 A/A

Resistance to seam
stippage

EN lso 13936-2 2.02.0 AlA

Abrasion Test DlN EN lso 5470-2* Revs. 25 600 => Grade 1

30 000 => Grade 1

5,1 200 => Grade 4

Fastness to light EN lso 105_802
Method 2

Grade >5 nA

Fastness to rubblng EN lso 105-x12 Grade dry Wet
A/A

'Beuńeilung:
0 Keine
1 sehr leicht

2 Leicht

3 MdBig
4 Schwer

5 Vóllis żerstóń

Keine Verdnderung
Glanzabwandlung. Kein Druckabrieb (falls vońanden). Kein Angńfi von
Obeńóchenbeschichtu ng
Fańtonónderung. Druck (falls vońanden) ist teilweise oder vollstóndig abgerieben.
Obeńóchenbesńińtung ist nicht angegńfien oder nur sehr obeńóchlich,
Oberfióńenbeschichtung ist angegńfien.
Obeńóchenbeschichtung ist verschlissen und die Zwischenschicht oder Schamstofischicht
angegrifien.
Grundgewebe tritt hervor
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Test Method l
Standard

iA. oltrl EN lso 32i00 (DlN
l SSaSl)/DlN 53359 ]

] 30 0(D'lburen ]

/ revs

CT[e §rnhH

CTL6-No 507627-1

[Ańicle ]

I nat* ]

\blue

passed

passed

passed

L:

l/Uir bestimmen Qualit5tl

Test
1-'---- .' - '

i Bally teet - Ońginal

coRlUM

0g11.2011

lengthwise,
,j

cro§sw§e ]

diagonal :

iBally test - after Hydrolysis
l14d 70'C 9$98% rel. LF

i.A. DlN EN tso 32100 (DlN
53351) / DlN 53359

15 000'lburen
/rcvs

lengthwise

crosswise

diagonal

passed

passed

passed

1Adhesive strength
i'!

i

1

]DlN EN lso 2411

lengthwise:

closswise:

23.8 N

22.8 N

lBumlng behaviour DlN EN 102,|-1*
Cigarette test

passed

IOdor VDA270-c2" Grade 2
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wr bestimmen Qualit§tl

'flammable PU-foam 25 kg/ms

" Classification:

Grade 1: not noticeable

Grade 2: noticeaHe, not objecfionable

Grade 3: sl|ght

Grade 4: obiedionable

Grade 5: very annoying

Grade 6: intolerable

CTLoGmbH

i.A, Lothar Domau

#rte§rnhH

CTL@-No ill627-1

[Ańicle ]

{ nate J

Ł:,fi

coRlUM

Ę11.2011
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